

ALADDIN SCIENTIFIC CORPORATION  
14078 Meridian Parkway, Riverside, CA. 92518

## Certificate of Analysis

Date of Testing: 2026-01-05 11:50:07  
Date of Next Testing: 2030-01-04 11:50:07  
Product Name: **Amberlite 717**  
CAS Number:  
Specifications & Purity: AR  
Lot #: L2530053  
SKU #: **A112558**  
Version: **0**  
Analysis #: **630571**

Parameter	Limit Values	Result
Wet true density(20°C)	1.06-1.11 (g/ml)	1.08 g/ml
Whole exchange capacity	≥3.5 (mmol/g)	3.58 mmol/g
particle size(0.3-1.2 mm)	95-100 (%)	97.00 %
Moisture content	40-50 (%)	45.00 %



John Su  
QA & QC Manager